Supporting Information

The uncoated and four different formulations of 5 BL-coated fabrics were submitted to the
same vertical flame test used for 20 BL samples in Figure 7. The images below, taken after
burning, show the remains of the fabrics. Nothing was left of the uncoated fabric, but there is a
significant amount of residue left from the coated fabrics. More layers result in more residue, as
shown in Figure 7.
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Figure S1. The post-burn images of uncoated and 4 recipes of 5 BL coated fabrics with sample
holders.



Table S1. Fabric counts of uncoated and coated fabrics.

Sample BL number Warp Fill
Control 79 78
BPEI pHI0/0.2% MMT 5, gf ;?
BPEI pH 7 /0.2% MMT 250 gg §§
BPEI pH10/ 1 %9 MMT 25() gg ;g
BPEIpH7/ 1 % MMT 25() ;2 ;g

Table S2. Vertical wicking rate of fabrics.

gL, Wicking Rate (mmy/s)

Sample number  Warp Fill

Control 2.50 2.61
BPEIpH10/0.2% MMT > 2 Yo
072 048

BPEI pH 7/0.2% MMT 5, 08 067
5 200 0.79

BPEIpHI0/ 1 % MMT 5, 122 097
5 081  0.44

BPEIpH 7/ 1% MMT 5, 086 061



